
 

Village of Newberry 
Phase I – Wastewater Improvements 
 
Michigan Clean Water State Revolving Fund Project Plan 

 Volume 2 – Appendix (DRAFT) 
 

21-0321 
 

March 7, 2022 

 

 

 

1211 Ludington Street 
Escanaba, MI 49829 
 
 
 

 



APPENDIX A 
 
BASIS OF COST 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

APPENDIX A 



Appendix A

Part 1: Collection System Costing Basis



Village of Newberry 

August 2021

Village of Newberry Opinion of Cost: Sewer Rehabilitation (Lining) (21-0321)
Versions: ANH 3/7/2022

Item Description Price Unit No. of Units Cost No. of Units Cost No. of Units Cost No. of Units Cost No. of Units Cost No. of Units Cost No. of Units Cost No. of Units Cost No. of Units Cost No. of Units Cost
[...]
Mar-17 0.88 1.69 1.26 51 7.3 82 57 2 49.0 62 51 1.4 40 6 10 0.4 9.4 20 33 - 18.4 3 - - -

Apr-17 0.89 1.46 1.14 51 7.4 89 72 2 61.0 67 62 1.5 50 4 4 0.3 9.0 20 24 - 17.7 3 - - -

May-17 0.79 6.05 1.02 51 7.4 102 108 3 90.0 83 55 1.6 42 5 4 0.4 8.4 20 24 - 13.6 2 - - -

Raw Sludge, MeanRaw Sewage (Mg/l), MeanNewberry RS Influent Flow (Mgd) Primary Effluent (Mg/l), Mean Final Effluent (Mg/l), Mean Chemicals (Lbs/day), Mean

Newberry WWTP Asset Management Plan Page 1 of 3



Month

Temp.      

(C°)
pH Remarks

Average Max Day Pk Rate Raw Raw BOD5 TSS P VSS BOD5 TSS P VSS BOD5 TSS P DO
Fecal 

#/100ml
FeCl2 Poly Chlorine

NaSO4 

(Gal)
Gallon x 1000

Solids      

%

VS                 

%

Raw Sludge, MeanRaw Sewage (Mg/l), MeanNewberry RS Influent Flow (Mgd) Primary Effluent (Mg/l), Mean Final Effluent (Mg/l), Mean Chemicals (Lbs/day), Mean

Jun-17 0.83 3.15 1.44 52 7.2 104 113 2 91.0 81 53 1.5 44 4 6 0.4 4.4 21 29 - 14.1 2 - - - Inc. Data

Jul-17 0.79 1.67 1.01 55 7.3 110 124 3 104.0 80 68 1.7 49 4 5 0.3 8.2 21 29 - 25.0 3 - - - 5.7 Acres of Land Application

Aug-17 0.77 1.75 1.41 53 7.3 88 89 2 75.0 75 64 1.7 50 3 4 0.3 7.8 20 27 - 17.3 2 - - - 6.3 Acres of Land Application

Sep-17 0.67 1.01 0.75 55 7.3 164 115 3 99.0 75 59 1.5 40 5 9 0.5 8.1 16 31 - 15.6 2 - - - 12.5 Acres of Land Application

Oct-17 0.79 2.21 1.13 52 7.3 102 118 2 89.0 63 57 1.8 35 4 9 0.3 8.9 23 30 - 14.8 2 - - -

Nov-17 - missing

Dec-17 0.78 2.31 1.52 52 7.2 99 67 2 56.0 77 92 0.8 79 4 5 0.2 9.7 29 31 - 17.3 2 - - -

Annual Ave. 0.80 52 7.2 105 91 75.8 75 60 1.5 46 4 6 0.3 8.5 21 28 17.6 2 #DIV/0! #DIV/0! #DIV/0!

Summer Ave. 0.74

Winter Ave. 0.82

Jan-18 0.80 1.51 1.16 51 7.2 97 72 2 64.0 67 78 0.9 62 4 6 0.2 9.6 22 25 - 14.3 2 - - -

Feb-18 missing

Mar-18 0.73 1.33 1.03 50 7.5 92 94 2 78.0 130 93 0.8 67 5 11 0.3 9.0 34 27 - 16.0 2 - - -

Apr-18 0.85 1.40 1.11 51 7.6 93 112 2 89.0 84 104 0.4 73 5 11 0.2 9.2 20 26 - 16.6 2 - - -

May-18 0.80 1.54 1.10 54 7.3 106 128 2 94.0 91 116 0.9 85 5 5 0.3 8.7 25 23 11 15.2 3 - - -

Jun-18 0.67 0.97 0.79 54 7.4 111 126 2 105.0 94 111 1.0 79 3 4 0.3 8.1 20 14 - 14.1 2 - - -

Jul-18 0.63 1.53 0.73 57 0.7 133 121 3 99.0 65 83 1.1 64 3 3 0.3 8.6 11 21 - 15.3 2 - - -

Aug-18 0.62 3.37 0.78 57 7.4 123 140 3 122.0 59 61 1.2 47 4 5 0.3 8.1 17 24 - 15.7 2 - - -

Sep-18 0.63 1.72 0.86 56 7.5 128 160 2 133.0 70 83 0.7 64 5 7 0.3 8.0 20 19 - 17.1 2 - - -

Oct-18 0.88 2.86 1.88 53 7.5 104 111 2 98.0 60 75 0.8 62 6 8 0.2 8.9 21 31 - 18.8 2 - - -

Nov-18 0.77 1.53 1.04 55 7.5 73 65 2 56.0 54 65 1.0 59 6 11 0.3 9.0 22 14 - 16.5 2 - - -

Dec-18 0.71 1.19 0.93 56 7.6 76 71 2 60.0 54 63 1.2 50 4 3 0.2 9.0 20 18 - 15.3 2 - - -

Annual Ave. 0.73 54 6.8 103 109 90.7 75 85 0.9 65 5 7 0.3 8.7 21 22 15.9 2 #DIV/0! #DIV/0! #DIV/0!

Summer Ave. 0.63

Winter Ave. 0.76

Jan-19 0.63 0.97 0.73 54 7.6 75 78 2 67.0 77 83 1.5 67 3 3 0.2 9.2 - 18 - 11.5 2 - - -

Feb-19 0.70 1.17 0.73 55 7.6 82 85 2 76.0 76 78 1.5 67 3 3 0.2 9.3 20 20 23 11.1 2 - - -

Mar-19 1.02 1.90 1.60 58 7.4 82 109 2 83.0 113 114 1.2 106 8 47 0.3 9.6 20 29 33 18.7 3 - - - mistake?

Apr-19 1.13 2.43 1.45 54 7.5 68 81 1 65.0 92 140 0.8 105 9 20 0.4 9.9 44 32 24 17.8 3 - - -

May-19 0.99 2.93 1.58 59 7.4 83 133 2 102.0 71 118 0.9 89 6 8 0.3 8.8 34 26 15 15.1 3 - - -

Jun-19 0.82 2.13 1.14 59 7.4 73 92 2 76.0 55 114 1.2 90 4 6 0.3 8.0 20 25 9 12.3 3 - - -

Jul-19 0.69 1.20 0.76 55 7.3 77 130 2 102.0 64 91 1.0 67 2 4 0.2 8.4 20 17 - 10.6 3 - - -

Aug-19 0.64 1.46 0.74 64 7.3 108 149 2 125.0 81 117 1.2 90 3 4 0.2 7.9 20 18 - 9.9 4 - - -

Sep-19 0.71 2.90 1.18 61 7.3 98 118 2 98.0 101 100 1.5 85 5 6 0.3 7.5 23 21 17 12.6 4 - - -

Oct-19 0.89 6.43 1.37 60 7.3 52 76 1 61.0 77 95 0.9 75 3 5 0.2 8.7 7 29 27 15.9 4 - - -

Nov-19 0.79 1.59 1.18 57 7.4 63 63 2 55.0 53 53 1.5 45 3 2 0.2 9.1 16 26 - 11.1 4 - - -

Dec-19 0.81 2.15 1.38 56 7.5 58 48 2 43.0 61 52 1.6 43 3 2 0.3 9.6 7 25 - 12.5 4 - - -

Annual Ave. 0.82 58 7.4 77 97 79.4 77 96 1.2 77 4 9 0.3 8.8 21 24 13.3 3 #DIV/0! #DIV/0! #DIV/0!

Summer Ave. 0.68

Winter Ave. 0.78

Jan-20 0.80 1.03 1.24 53 7.5 58 59 2 52.0 61 61 1.9 53 3 2 0.5 8.8 15 25 - 11.8 4 - - -

Feb-20 0.69 0.76 1.10 57 7.6 75 73 2 66.0 80 77 1.8 63 3 2 0.3 8.5 17 24 53 8.9 4 - - -

Mar-20 1.03 1.62 2.08 54 7.4 69 64 2 48.0 52 78 1.7 58 5 5 0.2 9.2 13 35 49 17.3 4 - - -

Apr-20 1.03 1.30 2.21 56 7.4 58 94 2 73.0 41 152 1.5 111 5 10 0.3 9.1 17 38 54 9.7 5 - - -

May-20 0.84 1.01 2.22 58 7.3 56 113 2 91.0 78 231 1.5 166 2 4 0.3 8.5 12 25 54 8.9 4 - - -

Jun-20 0.78 1.30 2.22 60 7.4 69 102 2 81.0 77 221 0.5 169 4 7 0.3 8.0 20 26 - 9.8 4 - - -

Jul-20 0.76 0.95 2.54 68 7.4 113 156 3 136.0 61 87 - 72 4 4 0.3 8.1 20 23 - 8.8 4 - - -

Aug-20 0.71 0.80 1.43 68 7.3 120 197 3 159.0 50 60 - 51 3 5 0.4 7.5 20 24 - 8.2 4 - - -

Sep-20 0.70 0.80 1.53 - - 121 148 3 117.0 84 71 - 56 4 7 0.4 7.9 20 24 - 8.4 4 - - -

Oct-20 0.77 1.21 6.39 61 7.4 92 125 3 94.0 72 68 - 45 5 15 0.5 8.4 22 24 - 8.9 3 - - -

Nov-20 0.86 1.52 3.23 61 7.4 62 80 2 63.0 43 42 - 29 4 7 0.4 9.5 23 36 - 8.7 3 - - -

Dec-20 0.64 0.94 0.71 - - 60 90 2 74.0 61 60 - 36 3 5 0.3 9.2 8 35 - 7.8 4 - - -

Annual Ave. 0.80 60 7.4 79 108 87.8 63 101 1.5 76 4 6 0.3 8.6 17 28 9.8 4 #DIV/0! #DIV/0! #DIV/0!

Summer Ave. 0.72

Winter Ave. 0.84

Newberry WWTP Asset Management Plan Page 2 of 3



Month

Temp.      

(C°)
pH Remarks

Average Max Day Pk Rate Raw Raw BOD5 TSS P VSS BOD5 TSS P VSS BOD5 TSS P DO
Fecal 

#/100ml
FeCl2 Poly Chlorine

NaSO4 

(Gal)
Gallon x 1000

Solids      

%

VS                 

%

Raw Sludge, MeanRaw Sewage (Mg/l), MeanNewberry RS Influent Flow (Mgd) Primary Effluent (Mg/l), Mean Final Effluent (Mg/l), Mean Chemicals (Lbs/day), Mean

Jan-21 0.60 0.62 0.87 61 7.4 67 123 2 98.0 51 57 - 39 3 5 0.4 9.1 24 26 - 7.6 4 - - -

Feb-21 0.64 0.74 1.14 61 7.4 76 101 2 80.0 59 44 - 38 3 6 0.3 9.0 20 28 54 7.2 5 - - -

Mar-21 0.93 5.77 2.57 59 7.3 54 95 2 78.0 68 85 - 65 4 9 3.0 9.3 24 32 74 8.7 4 - - -

Apr-21 0.70 0.89 1.46 60 7.3 73 106 3 85.0 73 99 - 54 4 4 0.3 9.0 27 33 - 8.2 4 - - -

May-21 0.61 0.83 1.20 59 7.3 113 164 3 139.0 - 184 - 91 2 4 0.3 8.9 20 27 - 7.6 4 - - -

Jun-21 0.56 0.68 1.31 - - 64 172 2 154.0 - 155 - 114 - 5 0.3 8.9 0 28 - 7.1 4 - - -

Jul-21 0.58 0.80 2.49 69 7.3 119 158 3 139.0 92 130 - 116 2 4 0.4 8.2 24 24 - 6.9 4 - - -

Aug-21 0.56 0.87 3.65 44 7.3 112 148 3 112.0 128 129 - 121 3 4 0.3 7.7 26 30 - 7.0 4 - - -

Sep-21 0.56 0.64 1.65 43 7.4 111 109 4 91.0 91 102 - 79 3 5 0.3 8.1 20 23 43 7.9 4 - - -

Oct-21 0.59 0.75 1.74 - - 79 95 3 78.0 85 88 - 62 3 5 0.3 8.3 20 24 - 9.0 4 - - -

Nov-21 0.60 0.71 3.30 44 7.3 75 103 3 92.0 91 80 - 56 3 4 0.2 9.1 20 22 - 8.3 4 - - -

Dec-21 0.66 1.13 3.30 43 7.5 58 53 2 41.0 68 65 1.7 49 3 3 0.2 8.9 20 24 - 8.6 4 - - -

Annual Ave. 0.63 54 7.3 83 119 98.9 81 102 1.7 74 3 5 0.5 8.7 20 27 7.8 4 #DIV/0! #DIV/0! #DIV/0!

Summer Ave. 0.57

Winter Ave. 0.72

5 Yr. Annual Ave. 0.76 56 7.3 90 105 86.5 74 89 1.4 67 4 6 0.3 8.7 20 26 12.9 3 #DIV/0! #DIV/0! #DIV/0!

5 Yr. Summer Ave. 0.67

5 Yr. Winter Ave. 0.79

Notes and Observations

The red highlighted data represents the largest data values within the column.

The green highlighted data represents the lowest data values within the column.

5 Yr. Annual Ave. represents data from (2017-2021)

Newberry WWTP Asset Management Plan Page 3 of 3



Appendix D

Part 2: WWTP Process Evaluation 2020



Process & Overall Facility Evaluation Report 
Village of Newberry, MI 

 

C2AE Project #13-0210 1 November, 2020 
  

November 4, 2020 
 
Asset Management Plan for 2013 
Wastewater Treatment Plant 
Process and Overall Facility Evaluation Report 

INTRODUCTION 

The Village of Newberry is completing a Wastewater Asset Management plan under the Michigan SAW grant program.  

A component of the Asset Management Plan (AMP) is a facilities evaluation to consider process requirements and 

improvements that may not be considered under individual existing asset evaluations.  The facilities evaluation included 

the following components: 

1. A comparison of major treatment processes with standard design and operating criteria such as Ten 
State Standards. 

2. Consideration of potential new treatment technologies for application at Newberry. 
3. Recommendation for future capital improvement projects as are outlined in the AMP Capital 

Improvement Spreadsheets. 

UNIT PROCESS EVALUATION 

The basis of this evaluation was developed using the recent 2012 Michigan Clean Water State Revolving Fund (SRF) 

project plan.  Process evaluation worksheet developed under the project plan, has been updated with daily operating 

report numbers from 2019 through 2014.  Major treatment unit process design and operating criteria were evaluated 

and compared to industry norms and especially Ten State Standards for Wastewater, 2014. The Evaluation worksheet, 

which was developed using monthly operating reports is included with this report as Attachment A. 

Raw Sewage Headworks 

The existing WWTP headworks facility includes grinding, raw sewage pumping and influent metering which was 

constructed in 1998.  Grinding is located upstream of the raw sewage pumps to mechanically reduce the size of debris, 

so pumps do not clog as often.  Mechanically reduced materials are prone to reconstitute downstream of grinding and 

increase maintenance needs.  Also, the lack of removal of solids reduces the quality of biosolids to be disposed of on 

agricultural land.  Continuation of grinding has the potential to impact secondary treatment aeration basin fine bubble 

aeration and jet digester mixing.   

Submersible raw sewage pumps have performed reliably for the Village.  Two pumps are submerged in a flow control 

structure adjacent to the Control Building with a firm capacity of 2.1 MGD.  A spare shelf unit is ready to deploy if a 

failure occurs.  Fats, oils, and grease (FOG) buildup problem is experienced, requiring occasional removal of pumps for 



Asset Management Plan for 2013 
Wastewater Treatment Plant 

Process & Overall Facility Evaluation Report 
Village of Newberry, MI 

C2AE Project #13-0210 2 November, 2020 
  

maintenance.  FOG is to be reduced at the source, via an enforcement protocol implemented by the Village.  Raw 

sewage is metered by 1998 magnetic type flow meters. 

It is recommended to replace grinding with automatic fine screening and washer compaction units.  Automatic screening 

equipment would discharge solids to a washer compactor system to flush out organics and eliminate excess moisture.  

To protect proposed equipment a new headworks facility is recommended, see Capital Improvements section for more 

details.  The headworks facility would also allow for the WWTP to accept more septage, see Grit Removal section below 

for more detail. 

Grit Removal, Septage Receiving, and Secondary Grinding 

Following influent metering sewage flows through a coarse manual trash rack and second stage of grinding and then into 

the aerated educator grit tank.  Septage is received in front of the trash rack and grinder, upstream of the grit tank.  

Grinder has been rebuilt and is reliable for the WWTP.  The educator grit system was recently rehabilitated under the 

2012 SRF Project.  Grit slurry is conveyed by the educator to a grit screw dewatering system which removes excess water 

and organic material.  Grit screw classifier has recently been rebuilt and functions well. 

The detention time in the aerated grit tank is 11 minutes at the current maximum day flow rate and 5 minutes at the 

design future peak flow rate.  Recommended detention periods are in the range of 3-8 minutes, leaving adequate 

capacity.  The additional capacity allows for high removal efficiencies, but can require higher rates of aeration to 

maintain lighter organic material in suspension.   

Although grit systems function well, septage receiving improvements would benefit the WWTP.  It is proposed to 

relocate the septage receiving to the proposed headworks facility.  The shift in location would allow for controlled 

septage dosing to the WWTP.  Fine screening downstream of septage receiving also protects the plant from any foreign 

debris entering the treatment facility.  

Primary Settling 

Two rectangular primary settling tanks were constructed in 1964 and recently rehabilitated in the 2012 SRF project.  

Primary clarifier drives for both primary settling tanks were replaced.  Including drive motors, gear boxes, chain and 

flight assemblies, shafting and wall bearings, and screw cross selectors.  Upgrades to the influent distribution chamber 

and installation of density baffles was completed in an effort to optimize the undersized tanks. Replacement of scum 

collection and effluent weirs was also completed.  A pre-manufactured FRP building to house electrical gear and cover 

drive motors were installed.  



Asset Management Plan for 2013 
Wastewater Treatment Plant 

Process & Overall Facility Evaluation Report 
Village of Newberry, MI 

C2AE Project #13-0210 3 November, 2020 
  

The surface overflow rate at current peak flows are 1141 gpd/sf and at peak future rate is 2480 gpd/sf.  Ten State 

Standards recommends that this rate maximum for primary tanks receiving waste activated sludge be less than 1200 

gpd/sf.  The settling tank SWD is 7.83 ft. compared to a recommended depth of 10 ft.  Weir overflow rates exceed the 

recommended limits by two times under peak flows.     

Existing primary settling tanks function well, but an additional clarifier is recommended to better handle flow rates.  

Note that with the addition of a third clarifier weir overflow rates slightly exceed 10 state standards of 1200 gpd/sf.  See 

capital improvements section below for more detail.  

Aeration 

Two 131,200-gallon aeration tanks measuring 21.5 ft. W x 51.67 ft. x 15.5 ft. SWD were constructed in 1979, with 

upgrades performed under the 2012 SRF project.  Aeration diffusers where upgrades to incorporate a fine bubble 

aeration system for energy conservation.  Each aeration tank was retrofitted with fine bubble membrane type diffusers 

in a full floor coverage pattern.  A design aeration capacity of 1700 SCFM was provided.   

Two of the three existing blowers where replaced with smaller positive displacement units to function more efficiently 

with fine bubble aeration design.  Blowers have variable frequency drive controllers.  Aeration control is automatic using 

in tank dissolved oxygen monitoring to modulate the blowers to provide desired dissolved oxygen concentration in the 

aeration tanks. 

Archimedes screw style pumps were rehabbed during SRF project to more reliably lift primary effluent up to the 

aeration basins.  Drives and lubrications system, along with upper and lower bearings were replaced.  The screw itself 

was rehabbed with new coatings and FRP cover panels replaced.  The hydraulic retention time (HRT) is 8.4 hours at 

current average flow and 2.5 hours at future peak hydraulic flows.  Organic loading rate is 18 lbs. BOD per day per 1000 

cubic feet at current average flow and 32 lbs. at future peak flows as compared to the recommended maximum of 40. 

Biological phosphorus removal may be achieved by implementing anoxic influent zones for each aeration tank.  Anoxic 

zones with a detention time of approx. 60 minutes would reduce filamentous growth experienced within the aeration 

basin, effectively improving WWTP effluent by reducing suspended solids.  Piping/channel modifications are required to 

segregate portions of the aeration tank, with mechanical mixers installed, see summary below: 

Description:    Anoxic influent zone for each aeration tank plus  
piping/channel modifications.  Anoxic tank common to two 
aeration tanks 

  Anoxic Detention Time:   60 minutes 



Asset Management Plan for 2013 
Wastewater Treatment Plant 

Process & Overall Facility Evaluation Report 
Village of Newberry, MI 

C2AE Project #13-0210 4 November, 2020 
  

  Return Sludge Rate:   100% 
Piping Modifications: To allow RAW mixing anoxic zone and provide for bypass and 

flexibility 
 

Final Settling 

Two 35 ft. diameter covered final clarifiers installed in the late 70’s was also upgraded under the 2012 SRF project. Drive 

mechanisms replaced and scrapper arms were rehabilitated.   

The surface overflow rate at average annual flow is 390 gpd/sf.  The surface overflow rate is 1300 gpd/sf at future peak 

flow and 1040 gpd/sf at existing peak flow.  Ten State Standards recommends a rate less than 900 gpd/sf when 

coagulation is required to reduce phosphorus to below 1.0 ppm.  Existing standards are based upon assumed peak flows, 

these overflow rates could be reduced.  Improvements to lower flow rates within the final settling tanks may be 

required.  The settling depth is 10.2 ft. compared to recommended minimum of 10 ft.   

Existing domes were recently recoated during the SRF project, but are in need of replacement in the future.  Aluminum 

geodesic domes are suggested to protect final clarifiers.   

Disinfection 

The chlorine contact tank measuring 12.0 ft. W x 27.0 ft. L x 8.0 ft. SWD was built in 1964 and is in fair condition.  

Baffling was replaced within the past 10 years.  Chlorine solution is fed at the influent end of the tank and sodium 

bisulfite is fed at the effluent end for de-chlorination.  Chlorinated effluent is discharge to the Tahquamenon River by 

means of concrete step cascade.   

The detention time in disinfection is 37 minutes at average annual flows and 11 minutes at future peak flows.  This is 

slightly low if peak future rates meet estimates.   

De-chlorination 

Sodium-bisulfite storage and feed equipment is located adjacent to the grit classifier room.  The system is performing as 

expected.  

Trucked Waste Handling 

As mentioned under the grit removal, septage receiving, and secondary grinding section, septage is received from a 

receiving connection adjacent to the secondary grinder.  Septage is introduced to the wastewater plant via hose 

connection, through a manual bar rack and through secondary grinding.  Septage is introduced directly into the grit 

chamber without control of loading to the plant.   



Asset Management Plan for 2013 
Wastewater Treatment Plant 

Process & Overall Facility Evaluation Report 
Village of Newberry, MI 

C2AE Project #13-0210 5 November, 2020 
  

As recommended above, septage receiving upgrades shall consist of new loading station with dosing pumps located 

within the new headworks facility.  A manual rock trap is to be implemented to contain large debris, while the fine 

screen downstream shall remove inorganics from septage. 

Biosolids Treatment 

The system was extensively rehabbed during the 2012 SRF project.  Each digester had improvements performed along 

with the gas handling system modifications.   

The secondary waste activated sludge (WAS) is co-settled in the primary clarifiers.  Raw sludge pumps are two new 

double disc diaphragm belt drive pumps.  Raw and co-settled WAS is pumped to a single 186,000-gallon, high rate 

anaerobic digester with a fixed steel cover.  A mixing system comprised of sludge mixing chopper pump and mixing 

nozzles was installed during the SRF project.  Overflow from the primary digester is piped to the 186,000-gallon 

secondary digester with floating, gas holder steel cover.  Both Digesters may be heated via the 375,000 Btu/Hr. 

combined heat exchanger and boiler, which operates on methane or natural gas.  Dual vertical sludge recirculation 

pumps with a recirculation rate of 150 gpm, draw from either tank and return heated sludge.  Under normal operating 

conditions, only the primary digester is heated.  Both digesters are 35 ft. diameter by 24.5 ft. liquid depth and are 

insulated with heavy aluminum cladding. 

The average raw sludge pumping rate to digestion is 3,000 gallons per day at 3.9% solids or 920 pounds of solids per day 

based on monthly operating records.  The computed theoretical production rate for digested solids is 2,150 gpd today 

and 4,164 gpd under future design flow conditions.   

The digester gas handling system received piping and accessory upgrades to replace degraded systems under the SRF 

project.  New flame arrestors and pressure control device were installed.  A new automatic, electronic pilot waste gas 

burner was installed. 

Biosolids disposal is contracted to private haulers and is by means of land application.  Sludge drying beds are available, 

but are primarily used for sewer cleaning debris and as an emergency backup. 

Solids storage is limited; operations report that before digesters are emptied they are forced to return solids back to the 

wastewater treatment plant.  To provide the plant with more flexibility an additional sludge storage tank is suggested. 

Preliminary design concepts suggest a 250,000-gallon storage tank.  A thorough review would be required to determine 

how the tank would function and exact size required. 



Asset Management Plan for 2013 
Wastewater Treatment Plant 

Process & Overall Facility Evaluation Report 
Village of Newberry, MI 

C2AE Project #13-0210 6 November, 2020 
  

Support Systems 

Support systems are evaluated as individual and combined assets within the Inventory Workbook. Support systems for 

this study include: 

1. Chemical feed systems 
2. Sampling  
3. HVAC 
4. Potable, service, and PEW water systems 
5. Electrical supply 
6. SCADA 

 

Recommendations for improvements to support systems are contained in the asset management workbook, based on 

remaining useful life.  For HVAC and electrical systems further study should be conducted to confirm specific 

investments during planning and design phase of projects. 

  



Asset Management Plan for 2013 
Wastewater Treatment Plant 

Process & Overall Facility Evaluation Report 
Village of Newberry, MI 

C2AE Project #13-0210 7 November, 2020 
  

CAPITAL IMPROVEMENTS 

Please refer to the WWTP Inventory Workbook for more detail regarding proposed capital improvements to the Village of 
Newberry’s WWTP.  See budgetary costs from the inventory workbook, presented in Table 1 below. 
 

Table 1: Newberry WWTP Capital Improvements Budgetary Costs 
 

Improvement Description Asset No. CIP Priority  
Proposed Capital 

Cost 

Wastewater Treatment Plant       

Sludge Storage, Increased Capacity NEW 1  $                  1,385,000  

Headworks Improvements  NEW 2  $                  2,029,000  

Final Tank Domes Replacement ST-P-001 3  $                      679,000  

Primary Settling Tank Expansion  PT-TK-001 3  $                      838,000  

Raw Sewage Pump Station Coating HW-TK-001 3  $                        54,000  
 

Headworks Facility 

Preliminary treatment improvements include a new Headworks Building.  The new headworks facility will combine 
automatic fine screening and septage handling in one building located along the interceptor sewer entering the WWTP.  
The site building layout and site location is shown on Figure 1 below.  The new screening process would use one new 
automatic screen with the existing grinder used in the bypass channel.  Automatic screening equipment would discharge 
solids to a washer compactor system to flush out organics and eliminate excess moisture. 
 
Septage receiving system will be contained in the same structure and will include tanker discharge connecting piping 
with metering and sampling provisions, storage and equalization tankage, septage return pumps, and tanker 
control/security/operations software.  An isolated electrical and septage control room will be accessible to drivers for 
use with authorization and data recording identification cards. 
 
Following are preliminary design criteria: 
 

Screen Type Vertical bar or perforated plate 

Screenings Handling: Washer-compactor system 

 continuous bag containment 

Screen Opening 1/4 inch 

Peak Flow 3.0 mgd 

Width 2.0 ft. min. 

Septage Receiving System: Gravity/pressure discharge, metering, equalization,  



Asset Management Plan for 2013 
Wastewater Treatment Plant 

Process & Overall Facility Evaluation Report 
Village of Newberry, MI 

C2AE Project #13-0210 8 November, 2020 
  

 controls return pumping. 

Septage Design Capacity: 7000 gpd 

Max Month Received: 49,000 gallons 

Storage/Equalization Volume: 8,000-gallons 

Return Pumping Rate: 10 to 25 gpm  

Return Pump Description: Submersible, grinder 

Screen Septage Building Masonry, corrosion resistant construction 

Screen and Septage Area: 26 Ft. x 26 ft., explosion proof, Nema 7 

Electrical Area 12 Ft. x 10 ft., Nema 12 

Disposal Container Continuous bag or dumpster 

Site Improvements To allow movement for screenings removal and septage 

delivery 

 
 



Asset Management Plan for 2013 
Wastewater Treatment Plant 

Process & Overall Facility Evaluation Report 
Village of Newberry, MI 

C2AE Project #13-0210 9 November, 2020 
  

 
Figure 1: Proposed Headworks Facility 

 



Asset Management Plan for 2013 
Wastewater Treatment Plant 

Process & Overall Facility Evaluation Report 
Village of Newberry, MI 

C2AE Project #13-0210 10 November, 2020 
  

Capacity Expansion 

 Bio-solids expansion – Solids storage is limited; operations report that before digesters are emptied they are 

forced to return solids back to the wastewater treatment plant.  To provide the plant with more flexibility an 

additional sludge storage tank is suggested, preliminary design concepts suggest a 250,000-gallon storage tank.  

A thorough review would be required to determine how the tank would function and exact size required. 

 Primary Settling – existing primary tanks are undersized and recommended to increase capacity with a third 

primary tank to the East of the existing tanks.  Preliminary calculations suggest an additional rectangular tank 

would reduce surface overflow rate at existing average flows to 860 gpd/sf and 1865 gpd/sf for future flows.  

Note with expansion of similar size clarifier, performance still falls short of recommended 10 state standards. 

General Rehabilitation/Replacement 

 Raw Sewage Pump station currently has infiltration issues.  It is recommended to dewater the structure and coat 

with a water barrier coating to reduce the I/I coming to the plant. 

 Final Tank Dome Replacement – it is recommended to replace existing FRP domes with aluminum geodesic 

domes.  Existing covers where coated under the SRF project, but are nearing the end of their useful service life.  



ATTACHMENT A 
 

Process Evaluation Worksheet  
 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT A 



VILLAGE OF NEWBERRY, MICHIGAN

ASSET MANAGEMENT PLAN

WWTP PROCESS EVALUATION Recommended Rate Per 

Ten State Standards

October 30, 2020

A.  Sewage Flow Rates and Characteristics   

1.  Sewage Flow Existing Original Proposed

2019 Design Future

Annual Average Day (mgd) 0.75 0.90 0.90

Average Day Max Month (mgd) 1.50 2.22

Maximum Design Flow 2.50 2.50

Maximum Day (mgd) 1.15 1.78

Peak Hydraulic 2.00 2.50

2.  Sewage Characteristics

Influent Sewage

BOD Average(mg/l) 100 165 150

BOD Max 7 Day (mg/l) 165

BOD Peak (mg/l)

TSS (mg/l) 105 156 200

P (mg/l) 1.0 5.0 3
NH3 Average (mg/l) 25 25

NH3 Max 7 Day (mg/l) 40 40

NH3 Peak (mg/l)

VSS (%) 76 76

B.  Raw Sewage Pumping

Type: Submersible, centrifugal, 2 Pumps

Pump Capacity: 1500 gpm @ 25' TDH

Firm Capacity 2.15 Mgd with 1 Pump Operating

Estimated 3.0 Mgd Capacity w/ 2 Pumps Operating

Verify TDH of Pumps

C.  Sewage Grinding/Screening

Existing Process: Grinding, Vertical Shaft

Bypass Bar Screen

Grinding Opposed rotation, double, vertical shaft

Bypass Screen Opening 3/4" Clear

D. Grit Removal Ex. Max. Existing Future 

Day Q Peak Q Peak Q

Description; Aerated Eductor Grit with Screw Classifier

Grit Tank Size: 10.0' x 10.0' x 12.0' SWD

Length to Depth Ratio .8-1 per MOP 8

Tank Volume (gal) 8,950

Detention Time (min) 11 6 5 3-8 Min.

(V/(Q(mgd)x695)

3-8 Min Recommended Per MOP 8 

Weir Length (ft) 10

Eductor Tube Dia.(ft) 4.5

Air Supply Dia (in) 3

3-8 icfm/ft per MOP 8

Grit Slurry Educ. Dia (in) 6

Appears Tankage is properly sized

Classifier Description: Grit Screw

Attachment A: Process Evaluation Worksheet 1 of 5



VILLAGE OF NEWBERRY, MICHIGAN

ASSET MANAGEMENT PLAN

WWTP PROCESS EVALUATION Recommended Rate Per 

Ten State Standards

October 30, 2020

E.  Primary Settling Existing Existing Future 

Average Q Max Day  Q Peak Q

Existing Process: Rectangular, Concrete Tanks (2)

Approximate Size: 14.0' W x 36' L x 7.83 SWD

Minimum Settling Depth or SWD (Ft.) 7.83 7.83 7.83 10.0

Trm't Volume per Tank (Gal/Tank): 29,500 29,500 29,500

Total Settling Volume (Gal.) 59,000 59,000 59,500

Detention Time (hrs): 1.89 0.71 0.57

(V/(Q(mgd)x695x60(min./hr))

Settling Tank Surface Area (sf) 1008.00 1008.00 1008.00

Surface Overflow Rate (gpd/sf) 1141 1984 2480 1200

Q(mgd)x1,000,000/Settling Area(sf)

Effluent Weir Length (ft) 56 56 56

Weir Overflow Rate (gpd/lf of weir) 20,536 35,714 44,643 20,000

Q(mgd)x1,000,000/Weir Length(lf)

Scum Skimmer; Manual, Poor Condition

F.  Primary Effluent Pumps

Type: Screw Pumps, Center Shaft, Lower Bearing

Number: 2

G.  Aeration System Existing Existing Future 

Average Q Max Day  Q Peak Q

Description Plugged Flow, Activated Sludge

Number Tanks: 2

Tank Size: 21.5' W x 52.67' L x 15.5' SWD

Does Not agree with P&N Basis of Design

Volume Per Tank (gal) 131,200 131,200 131,200

Total Aeration Volume (gal) 262,400 262,400 262,400

Detention Time In 1 Tank  (hrs): 4.20 1.57 1.26

(V/(Q(mgd)x695x60(min./hr))

Detention Time In 2 Tanks  (hrs): 8.39 3.15 2.52

(V/(Q(mgd)x695x60(min./hr))

Single Tank Average Organic Loading (Lbs. BOD/day/1000 cf) 36 64 40

     BOD x 8.34 x Q(ave) x 1000 x 7.34 (gal/cf)/V(gal)

Double Tk Average Organic Loading (Lbs. BOD/day/1000 cf) 18 32 40

Ex. Return Sludge Rates (mgd) 0-1.0 mgd

     Percent of Design Average Q 110 100

F:M Loading Rate (Lbs. BOD/day/lb. MLVSS)

     Assumed MLSS 2,800 2,800

     Percent VSS In ML 85 85

     Assumed % Removal of BOD in Primary Settling 25 25

     BOD Loading (Lbs. BOD/day) 469 844

Raw BOD x 8.34 x Q(ave) x %BOD To Sec.

     Lbs. MLVSS in Aeration Tank 5,208 5,208

     Lbs. BOD/day/lb. MSVSS 0.09 0.16

Actual Oxygenation Requirements Existing Future 

Average  Q Average Q

Maximum 7 Influent Day BOD (mg/l) 165

Average Annual BOD 100

Effluent BOD (mg/l) 5
Maximum 7 Day Influent NH3-N (mg/l) 40

Average Annual NH3-N (mg/l) 25

Effluent NH3 (mg/l) 2

Aeration Design Flow-Average Annual (mgd) 0.75 0.90

(AOR) Actual Oxygenation Requirements (lbs./day) 1,315 3,312

AOR =1.5(lbs. BOD/day) = 4.6 (lbs. NH3/day)

Additional Peaking Ratio of Peak/7 Day Max 1.00 1.00

Suggested Design AOR (lbs./day) 1,315 3,312

Attachment A: Process Evaluation Worksheet 2 of 5



VILLAGE OF NEWBERRY, MICHIGAN

ASSET MANAGEMENT PLAN

WWTP PROCESS EVALUATION Recommended Rate Per 

Ten State Standards

October 30, 2020

Based on EPA Fine Pore Aeration Systems Design Manual

OTR=αF(SOTR)Øpower T-20(ΩtβC*∞20-C)/C*∞20

AOR  (lbs. O2/day) 1,315 3,312

Wastewater T  (Degrees C) 15 15

SOTE (Perforated membrane disc, 1.5% per ft depth) 22.5 22.5

P (at site) 14.3 14.3

Alpha 0.5 0.5

Beta 0.99 0.99

F 1.00 1.00

C*∞20 10.5 10.5

C*s20 9.09 9.09

C*s (Max Sustained Sew. T) 10.08 10.08

C*s (Average Summer Sew. T)

C*s (Ave Winter Sew. T)

t  (C*s/C*s20) 1.11 1.11

Ω 0.97 0.97

1.024 to MLT-20 power 0.89 0.89

C 2 2

(ΩtβC*∞20 -C)/C*∞20 0.88 0.88

SOTR (Lbs. O2 Per Day) 3,376 8,499

Lbs. Air Per Day 64,668 162,820

Air T  (Degrees F) 60 60

PI*528/14.7*T1 1.00 1.00

ICFM 598 1505

Existing Blower Capacity (cfm) 2500 2500

EPA Fine Bubble Aeration Design Methodology - Legend
AOR Actual Oxygenation Rate

F Kla (after time in service)/Kla for new diffuser

Alpha (α) Wastewater Utilization Constant

Beta (β) Constant

C*20 Oxygen Saturation at 20 Degrees C

SOTE Standard Oxygen Transfer Efficiency in Clean Water